
SAFE USE OF WASTEWATER
IN AGRICULTURE:
GOOD PRACTICE EXAMPLES

Hiroshan Hettiarachchi 
Reza Ardakanian, Editors



SAFE USE OF WASTEWATER IN 
AGRICULTURE:
GOOD PRACTICE EXAMPLES

Hiroshan Hettiarachchi 
Reza Ardakanian, Editors



PREFACE

Population growth, rapid urbanisation, more water intense consumption 
patterns and climate change are intensifying the pressure on freshwater 
resources. The increasing scarcity of water, combined with other factors 
such as energy and fertilizers, is driving millions of farmers and other 
entrepreneurs to make use of wastewater. Wastewater reuse is an 
excellent example that naturally explains the importance of integrated 
management of water, soil and waste, which we define as the Nexus 
[...]
a protein product to consume or sell. With 450 kg of fish food it is 
possible to produce 400 kg of Nile tilapia in a 500m2 reservoir, with a 
productivity greater than 0.73 kg/m2. The estimated cost was US$470 
and sales income was US$880.

Monitoring conducted six years later confirmed that the use of 
reservoirs was still a viable tool to improve the quality of water that 
is contaminated when it comes from the river, for plant irrigation. 
Nevertheless, there are emerging issues such as human parasitic 
protozoa that must be removed, using techniques that need to be 
taught to the farmers.

4.2. Lessons Learned

The reservoir has proven to be an effective means of increasing income 
through the sale of good-quality vegetables and fish that improve human 
health and conserve the environment. These economic advantages are 
attractive to other farmers in the area, who have expressed an interest 
in the construction of reservoirs on their land in order to offer better 
quality products at a higher price.

Changes in land use that are occurring very rapidly in the area, 
especially the conversion of agricultural land into built-up areas, are a 
key factor that will influence acceptance of the use of reservoirs. Some 
landowners are already conducting subsistence farming, waiting for 

better prices to sell their properties. To motivate farmers to seek the 
production of healthy vegetables, it will be necessary to support the 
development of requirements and incentives through environmental 
regulations and improved market opportunities. It is hoped to continue 
working with local stakeholders and decision makers to raise the 
awareness of those responsible for the protection and management of 
water resources, for the production of safe food and for public health 
with a long-term perspective on sustainable development.

References

INEI. 2015. “Perú: población total al 30 de junio, por grupos quinquenales de edad, 
según departamento, provincia y distrito” (in Spanish). Lima, Peru: Instituto Nacional 
de Estadística e Informática. http://www.inei.gob.pe/estadisticas/indice-tematico/
poblacion-y-vivienda/.

MINAM. 2008. “Environmental quality standards for natural water (ECAs).” Published 
by the Ministry of Environment through Supreme Decree 002-2008-MINAM, Lima, Peru.

Moscoso, J., H. Juarez, and T. Alfaro. 2007. “Uso de reservorios para mejorar la calidad 
sanitaria del agua para el riego agrícola en el Cono Este de Lima” (in Spanish). Lima, 
Peru: International Potato Centre (CIP)/CESAL, Urban Harvest Programme CESAL.

Moscoso, J., H. Juarez, and T. Alfaro. 2008. “The Use of Reservoirs to Improve the 
Quality of Urban Irrigation Water.” Urban Agriculture Magazine No. 20. The Netherlands: 
Resource Centre on Urban Agriculture and Food Security Foundation (RUAF). 

WHO. 1989. “Guidelines for the Safe Use of Wastewater and Excreta in Agriculture and 
Aquaculture.” Geneva: World Health Organization.

PAHO. 2014. “Plan de Seguridad en Saneamiento para el Estudio de Caso de la Zona 
agrícola del Cono Este de Lima, como parte del Proyecto Prueba del Manual de Planes 
de Seguridad de Saneamiento en Uso de Aguas Residuales en Lima, Perú” (in Spanish). 
Lima, Peru: Pan American Health Organization. 

SANIPES. 2010. “Protocolo de calidad establecido en el Manual de Indicadores y 
criterios de Seguridad Alimentaria e Higiene para Alimentos y piensos de origen 
pesquero y acuícola aprobado el 2010, y que aplican para los productos hidrobiológicos 
crudos (frescos)” (in Spanish). Lima, Peru: National Fish Health Service (Servicio Nacional 
de Sanidad Pesquera, SANIPES) of the Technological Institute of Production (Instituto 
Tecnológico de la Producción, ITP). 



79

CASE 5

Water Reuse for Landscape Irrigation and Toilet 
Flushing in Brasilia, Brazil (Brazil) 

M. R. Felizatto, F. C. Nery, A. S. Rodrigues, and C. M. Silva1

Abstract

The case presents the case of a water reuse project in Brasilia/
Brazil, assessing its operational results and economic outcomes. 
The water reuse experiment took place over 11 years (2000–2011) 
at the Wastewater Treatment Plant (WWTP) of the Sarah Hospital 
Rehabilitation Centre (CAGIF) on the shore of Lake Paranoa. The 
results achieved by CAGIF effluent concentrations were able to meet 
the more stringent standard for water reuse in landscaping irrigation 
and toilet flushing according to American and Brazilian guidelines, with 
the exception of the TSS variable, with average effluent concentration 
of 7 mg/L, 15 mg/L, 8 mg/L, 0.12 mg/L and 5.9 mg/L, for BOD5, 
COD, TSS, TP and TN, respectively. Regarding microbiological 
variables such as Total Coliforms and Faecal Coliforms, the final 
effluent results were always “not detectable”. The economic outcomes 
demonstrate the feasibility of the project over a period of 20 years.

Keywords: water reuse, WWTP operating results, WWTP financial & 
economic analysis, Lake Paranoa, applications in Brazil

1	 M. R. Felizatto  • F. C. Nery • A. S. Rodrigues • C. M. Silva; CAESB (Environmental 
Sanitation Company of Federal District) Brasilia, DF Brazil
e-mail: maurofelizatto@caesb.df.gov.br

In: Hiroshan Hettiarachchi and Reza Ardakanian (eds). Safe Use of Wastewater in 
Agriculture: Good Practice Examples ©UNU-FLORES 2016



80 81

1. Introduction

Sarah Hospital is a Brazilian reference in locomotor health. Its 
headquarters are located in Brasilia downtown, where there are no 
surrounding green areas that would enable the development of 
appropriate techniques for the treatment of people with severe physical 
incapacities. In the 1990s the situation worsened due to the significant 
increase in the number of patients with spinal cord injuries, caused 
mainly by traffic accidents.

As a solution, around 2000 CAGIF (Support Centre for the Great 
Physically Incapacitated) was implemented outside the central area of 
Brasilia. The building site, with an approximate area of 80,000 square 
meters, is located on the shore of Lake Paranoa, providing exceptional 
conditions for the implementation of this project. The facilities are near 
the lake, which provides conditions for water sports and others therapy, 
methods that have been successful in the treatment of incapacitated 
patients. The new facility operates separately from the headquarters, 
not requiring the same specialised technical services for diagnosis and 
treatment, such as operating rooms, X-rays or laboratories, which will 
remain centralised at the Sarah-Brasilia Hospital (Lima, 1996).

Lake Paranoa was created artificially in 1959 in order to increase 
moisture in the dry climate of Brazilian Central Plateau, to contribute 
to leisure activities, and to produce electricity. Over the years it has 
become a postcard for the federal capital. In the 1960s two wastewater 
treatment plants were built, North and South WWTPs (Wastewater 
Treatment Plants), treating the wastewater flow of a population 
equivalent to 225,000 inhabitants, while using the conventional 
activated sludge process (CAS). Accelerated urban occupation of the 
watershed and the inadequate treatment of wastewater contributed 
to the development of an eutrophication process in Lake Paranoa 
(Felizatto et al. 2000). In the 1980s a large proportion of algae showed 
that the lake was out of control, and the trophic state of the lake was 
considered eutrophic (CEPIS 1990).

An investment of three hundred million dollars was made to restore 
water quality, with the construction of two new advanced WWTPs 
for biological nutrient removal (Randall et al. 1992; van Haandel and 
Marais 1999; WRC 1984). The new South Brasilia WWTP has been in 
operation since 1993 and the new North Brasilia WWTP since 1994, 
with a wastewater treatment capacity equal to 1,000,000 inhabitants. 

Currently the two WWTPs treat 90% of the wastewater in the watershed. 
The decrease in the phosphorus load to the lake, or rather the removal 
of it, which is a limiting factor in the eutrophication of lakes, has been 
a success since the two new WWTPs began operating. The success of 
the 1990s Paranoa clean-up programme is a confirmation of the socio-
cultural appreciation of the various recreational possibilities in the lake, 
once considered eutrophic and now heading for the mesotrophic state 
(Felizatto et al. 2000).

CAGIF WWTP was built in a place with no sewer pipe, due to the 
proposal of the Environmental Sanitary Company of Brasilia (CAESB). 
The idea was to implement Zero Effluent, which would treat all the 
wastewater. The recovered water would be used for landscape irrigation 
and toilet flushing.      

This case presents the integrated design of wastewater management, 
treatment and water reuse utilised in the CAGIF, located in Brasilia, 
Federal District, Brazil. 

In order to do that, it provides a detailed description of WWTP´s 
operational performance and the quality of the effluent produced, 
comparing these results with Brazilian and US standards for water reuse. 
The case also analyses the project from an economic and financial point 
of view, estimating the unitary costs of: construction and operation & 
maintenance (US$/m3) and economic equivalence through following 
tools: Benefit-Cost Ratio (B/C), Payback, Net Present Worth (NPW), and 
Internal Rate of Return (IRR).

2. Materials and Methods

2.1. CAGIF WWTP

The process adopted by CAGIF WWTP is advanced wastewater 
treatment (WPCF 1989; Asano et al. 2007) combining a biological 
process with unit operations to produce an effluent useful for landscape 
irrigation (green areas) and toilet flushing.

The treatment plant was designed and built to operate for a population 
of 1,250 inhabitants – an average daily flow of 250 m3/day. The unit is 
compact, built underground with reinforced concrete. Figure  1 shows 



82 83

the WWTP’s flowsheet. CAGIF’s WWTP is configured with the following 
units: (i) Biological Process Tertiary – a variation of CAS with the process 
for biological nitrogen and phosphorus removal reactor configured as a 
PHOREDOX process or Modified BARDENPHO® (WRC 1984; Randall 
et al. 1992); (ii) two Sedimentation Tanks with sludge return (underflow) 
for an Anaerobic Tank; (iii) Disinfection Tank - sodium hypochlorite 
solution; (iv) Coagulation with an aluminium sulphate solution; (v) 
Filtration - Sand Pressure Filter - operation in upflow and backwash by 
fluidisation; (vi) Adsorption – Granular Activated Carbon (GAC) Pressure 
Filter - operation in downflow and backwash by fluidisation, and (vii) 
Second Disinfection (in pipe). The Sludge Age was effected by removal 
of thickened sludge from secondary clarifiers (underflow) to the Aerobic 
Sludge Digester (Ae.S.D.) at regular intervals, and after 15 days of 
digestion the sludge is transported to the Brasilia North WWTP, where it 
is dewatered and the biosolids produced are finally disposed of.

Figure 1: CAGIF WWTP Flowsheet (Felizatto 2001)
Legend: An1…Anaerobic Tank 1; Ax1…Anoxic Tank 1; Ax2…Anoxic Tank 2; Ae1…Aerobic Tank;  
Ae2…Aerobic Tank; S.T…Sedimentation Tank; D.T….Disinfection Tank, M.S…Manual Screen; 
Ae.S.D…Aerobic Sludge Digester.

If the effluent is discharged into Lake Paranoa the concentrations 
of the treated effluent must not exceed the following values: (i) TSS = 
10.0 mg/l; (ii) BOD5 = 10.0 mg/l; (iii) TKN = 4.0 mg/l; (iv) TP= 0.3 mg/l 
(v) Total Faecal Coliforms with removal of 99 to 100%, according to the 
recommendation of the CAESB. The quality of the final effluent was 
always based on the reference values recommended by CAESB, even 
without discharging the effluent into Lake Paranoa (Zero Effluent).

The collected samples were affluent, biological effluent (overflow 
from Sedimentation Tanks) and final effluent, and were collected as 
follows: once a week, sampled every two hours during a 24-hour period.

The chemical and microbiological variables monitored were: (i) 
Total Alkalinity; (ii) Anionic Surfactant; (iii) Organic Matter: Biochemical 
Oxygen Demand (BOD5), Chemical Oxygen Demand (COD) and Total 
Suspended Solids (TSS); (iv) Microbiology: Total Coliforms (TC) and 
Faecal Coliforms (FC) and (v) Nutrients: Nitrogen Ammonia (NH4+), 
Total Kjedähl Nitrogen (TKN), Nitrified Nitrogen (NOx), Total Phosphorus 
(TP) and Orthophosphate (PO4-2). Parasites (helminth eggs) were not 
monitored in the operation of the WWTP. All analyses were done by a 
laboratory hired by CAGIF.

As reported by Libânio et al. (2007), PRODES is a programme 
implemented by ANA in 2001 which applies a performance-based 
certification process in order to stimulate WWTP construction and its 
adequate operation. Data periodically demanded by PRODES include 
treated wastewater flowrates, influent organic loads and the removal 
efficiencies of key parameters (BOD, TSS, TN or TP and FC). In Brazil 
this programme is also known as the “treated wastewater purchase 
programme”. It classifies WWTPs in nine categories (“A” through “I”), 
“A” being the less complex ones, listed in alphabetical order according 
to the plant’s increase in complexity and its ability to remove organic 
matter, nutrients and coliforms (FC). Currently in Brazil it is very common 
to use the PRODES/ANA as a reference for WWTP performance 
and it classifies them in a scale of “A” to “I”, “I” being the highest 
performance. The case aimed to classify CAGIF WWTP by PRODES/
ANA through the removal of values achieved by the treatment plant.

2.2. Water Reuse Standards

USEPA (2004) includes the following water reuse main types: (i) Urban, 
(ii) Industrial, (iii) Agricultural, (iv) Environmental and recreational, (v) 
Groundwater recharge and (vi) Augmentation of potable supplies.

Urban reuse systems provide reclaimed water for various non-
potable purposes including: (i) Irrigation of public parks and recreation 
centres, athletic fields, school yards and playing fields, highway medians 
and shoulders, and landscaped areas surrounding public buildings 
and facilities; (ii) Irrigation of landscaped areas surrounding single-



84 85

family and multi-family residences, general wash down, and other 
maintenance activities; (iii) Irrigation of landscaped areas surrounding 
commercial, office, and industrial developments; (iv) Irrigation of golf 
courses; (v) Commercial uses such as vehicle washing facilities, laundry 
facilities, window washing, and mixing water for pesticides, herbicides, 
and liquid fertilizers; (vi) Ornamental landscape uses and decorative 
water features, such as fountains, reflecting pools, and waterfalls; (vii) 
Dust control and concrete production for construction projects; (viii) 
Fire protection through reclaimed water fire hydrants, and (ix) Toilet 
and urinal flushing in commercial and industrial buildings (USEPA 2004).

In addition, reuse systems can supply major water-using industries or 
industrial complexes as well as a combination of residential, industrial, 
and commercial properties through “dual distribution systems”. 
In “dual distribution systems”, the reclaimed water is delivered to 
customers through a parallel network of distribution mains separate 
from the community’s potable water distribution system. The reclaimed 
water distribution system becomes a third water utility, in addition to 
wastewater and potable water. Reclaimed water systems are operated, 
maintained, and managed in a manner similar to the potable water 
system (USEPA 2004). CAGIF has a “dual distribution system”, 
especially for the use of water for toilet flushing, adding a separation 
mechanism of the two networks through a “cross-connection” device.

The development of planned water reuse projects in the United 
States began in the early twentieth century. California State was a 
pioneer in regulating recovery and water reuse. Its first enactment was 
in 1918. The first reuse systems were developed to provide water for 
irrigation in the states of Arizona and California in the late 1920s. In 
1940 water reuse began as well as the use of chlorinated wastewater in 